
AWWA RESEARCH 
FOUNDATION
6666 West Quincy Avenue 
Denver, Colorado 80235

HANDBOOK
SUBJECT AREA: Water Treatment and Operations

Water Treatment 
Plant Waste 
Management





HANDBOOK OF PRACTICE 

WATER TREATMENT PLANT WASTE MANAGEMENT

by

David A. Cornwell 
Mark M. Bishop 
Randy G. Gould 

Carel Vandermeyden
Environmental Engineering & Technology, Inc, 

Newport News, Virginia

Prepared for:

AWWA Research Foundation 
6666 W. Quincy Avenue 

Denver, CO 80235

June 1987

Published by the American Water Works Association



DISCLAIMER

This study was funded by the American Water Works Association 
Research Foundation (AWWARF). AWWARF assumes no responsibil 
ity for the content of the research study reported in this 
[...]
4.4.1. Description ..................... 182
4.4.2. Capital and Operating Costs ..... 189

4.5. Sludge Pumping .......................... 194

4.5.1. Description ..................... 194
4.5.2. Capital and Operating Costs ..... 194

IV



TABLE OP CONTENTS (con't)

 Page

4.6. Centrifuges .............................. ^196

4.6.1. Description ..................... 196
4.6.2. Design Considerations ........... 206
4.6.3. Capital and Operating Costs ..... 208
4.6.4. Operating Considerations ........ 213
4.6.5. Past Performance ................ 214
4.6.6. Example Facility ................ 219

4.7. Pressure Filter Press ................... 229

4.7.1. Description ..................... 229
4.7.2. Design Considerations ........... 231
4.7.3. Capital and Operating Costs ..... 235
4.7.4. Operating Considerations ........ 239
4.7.5. Past Performance ................ 243
4.7.6. Example Facility ................ 252

4.8. Vacuum Filter ........................... 261

4.8.1. Description ..................... 261
4.8.2. Design Considerations ........... 266
4.8.3. Capital and Operating Costs ..... 273
4.8.4. Operating Considerations ........ 273
4.8.5. Past Performance ................ 276

4.9. Belt Filter Press ....................... 281

4.9.1. Description ..................... 281
4.9.2. Design Considerations ........... 283
4.9.3. Capital and Operating Costs ..... 285
4.9.4. Operating Considerations ........ 288
4.9.5. Past Performance ................ 290
4.9.6. Example Facility ................ 291

4.10. Sand Drying Beds ........................ 295

4.10.1. Description ..................... 295
4.10.2. Design Considerations ........... 299
4.10.3. Capital and Operating Costs ..... 312
4.10.4. Operating Considerations ........ 314
4.10.5. Example Facility ................ 317

4.11. Dewatering Lagoons ...................... 321

4.11.1. Description ..................... 321
4.11.2. Design Considerations ........... 323
4.11.3. Capital and Operating Costs ..... 324
4.11.4. Freeze-Thaw Considerations ...... 324



TABLE OF CONTENTS (COtl't)

Page

4 . 12 . Chemical Recovery ....................... 330

4.12.1. Lime Recovery ................... 331
4.12.2. Coagulant Recovery .............. 338

4.13. Design Examples ........................ 374

5. System Optimization For Solid/Liquid Waste
Management ................................. 389

5.1. The Sludge Management Model ............. 391

5.1.1. Start Up Program ................ 391
5.1.2. Main Program .................... 391
5.1.3. Output Program .................. 393
5.1.4. Data Files ...................... 394
5.1.5. Cost Updating ................... 395

5.2. Program Items ........................... 396

5.2.1. Water Treatment Process ......... 396
5.2.2. Sludge Removal .................. 399
5.2.3.. Unthickened Sludge Pumping

Station ....................... 400
5.2.4. Gravity Thickener ............... 401
5.2.5. Thickened Sludge Pump Station ... 402
5.2.6. Sludge Dewatering ............... 402
5.2.7. Sludge Conditioning .............. 405
5.2.8. Final Disposal .................. 406

5.3. Examples ................................ 407

References ............................................. 424

Appendices

Development of Cost Curves ........................ 431

VI



LIST OF TABLES

Number Page

1- 1 Guide to Locating Information on Wastes Within
this Handbook .............................. 13

2- 1 Regulatory Acts Governing Watar Plant Waste
Disposal ................................... 15

2- 2 Example In-Stream Water Quality Guidelines and
Standards .................................. 20

2-3 Maximum Concentration of Contaminants For
Characteristic of EP Toxicity .............. 25

2-4 Maximum Amount of Metal (lb/a^re) Suggested For
Agricultural Soils with Sewage Sludge ...... 29

2- 5 Plankton Productivity, Chlorophyll Concentra 
tion and Assimilation Ratio in the Poquoson 
and Warwick Rivers During March and June, 
1985 ....................................... 38

2- 6 Estimated 50% Survival Times of Brook Trout 
(Salvelinus fontinalis, Mitchill) in 
Synthetic Soft Water Solutions Containing 
Aluminum and Aluminum Complexing Ligands ... 42

2- 7 Chronic Aluminum Intoxication and Recovery For
Trout ...................................... 45

2- 8 Threshold Concentration For Various Metals in
the Air Activated Sludge Process ........... 52

2- 9 Stimulatory and Inhibitory Concentrations of
Alkali and Alkaline - Earth Cations ........ 55

2-10 Nutrient Content of Alum Sludge .............. 75

2-11 Physical Properties and Plant Growth in Potting
Media Amended with Alum Sludge ............. 77

2-12 Analysis of Forrest Solids One Year After
Application of Alum Sludge ................. 80

3- 1 Major Water Treatment Plant Wastes ........... 85

3- 2 Quantity of. Backwash Water F^om Iron and
Manganese Removal Plants ................... 98

Vll



LIST OF TABLES (con't)

Number Page 

3-3 Regeneration of Cation Exchange Resins ....... 106

3-4 Specific Resistance For Various Chemical
Sludges .................................... 114

3-5 Reported Alum Sludge Characteristics ......... 127

3-6 Elemental Analysis of Alum Sludge From Oak
Ridge, Tennessee ........................... 128

3- 7 Metal Concentrations in Durham, N.C. Alum
Sludge and Their Source .................... 130

3-8 Metal Concentration in Tampa, Florida, Alum
Sludge ..................................... 131

3-9 EP Toxicity Test Results For Alum Sludge ..... 133 

3-10 Partial Chemical Composition of Lime Sludges . 134

3-11 Summary of Radium Concentrations in Lime
Softening Sludges and Backwash Waters ...... 142

3-12 Theoretical Sludge Quantities and Theoretical
and Measured Ra225 Concentrations .......... 143

3-13 Example Ranges of Chemical Constituents of Ion
Exchange Wastewater ........................ 145

3-14 Ra226 Concentrations in Ion Exchange Treatment
Plant Wastewater ........................... 148

3-15 Crystal Lake's Water and Wastewater Barium
Concentrations ............................. 152

3-16 Wastewater Characteristics at Palo Verde, AZ . 155

3-17 Wastewater Characteristics at Gila Bend, AZ .. 156

3-18 Fluoride Removal by Reverse Osmosis .......... 158

3-19 Arsenic Removal by Reverse Osmosis ........... 159

3-20 Nitrate Removal by Reverse Osmosis ........... 160

4- 1 Range of Cake Solids Concentrations
Obtainable ................................. 163

Vlll



LIST OF TABLES (con't)

Number Page 

4- 2 Analysis of Centrifuge Operating Parameters .. 215 

4- 3 Results of Centrifugation Evaluation ......... 217

4- 4 Results of Basket Centrifuge Tests ........... 218

4-5 Raw and Finished Water Quality -
Chesapeake, Virginia ....................... 220

4-6 Monroe Plant - Typical Water Quality
Grand Rapids, Michigan ..................... 226

4- 7 Pilot Plant Testing of Pressure Filter Systems
on Alum Sludge ............................. 245

4-8 Comparative Operational Data of Recessed
Pressure Filters Treating Alum Sludge ...... 247

4- 9 Pilot Scalo Testing Results of Filter Presses
on Alum Sludge ............................. 249

4-10 Typical Water Quality - Ann Arbor, Michigan .. 253

4-11 Summary of Water Quality - Fairfax County Water
Authority .................................. 260

4-12 Results of Vacuum Filtration Evaluation ...... 277

4-13 Average Performance and Operating Data by
Vacuum Filter on Lime Softening Sludge ..... 279

4-14 Leaf Test Results on Lime Slvdge at Bismark,
North Dakota ............................... 280

4-15 OWASA Raw Water Quality ...................... 292

4-16 Durham Water Quality ......................... 318

4-17 Water Plants Practicing Lime Recovery ........ 333

4-18 Effectiveness of Centrifugation in Removing
Impurities from CaC03 Sludge ............... 336

4-19 Sludge Characteristics Applicable to Alum
Recovery ................................... 348

4-20 Iron Coagulant Recovery Results - Athens, TN . 361

IX



LIST OF TABLES (con't)

Number Page

4-21 Initial Conditions/Parameters of Raw Sludge
City of Durham - Alum Recovery Tests ....... 364

4-22 Recovered Alum and Residual Sludge Dewatering
Parameters - City of Durham ................ 366

4-23 Recovered Alum Quality ....................... 369

4-24 Water Treatment Plant Performance Comparison
Using Recovered Alum - City of Durham ...... 370

5- 1 Example 1 - Sludge Management Program ........ 409

5- 2 Example 2 - Sludge Management Program ........ 414

5- 3 Example 3 - Sludge Management Program ........ 420



LIST OF FIGURES

Number Page

1- 1 Waste Producing Processes In Coagulation
Plants ..................................... 4

1- 2 Waste Producing Processes In Softening
Plants ..................................... 7

2- 1 Mass Balance For Supply and Discharge ........ 31

2-2 Chronic Mortality by Aluminum Hydroxide to
Benthic Invertebrates ...................... 36

2- 3 Solubility of Freshly Precipitated Aluminum
Hydroxide .................................. 40

2-4 50% Survival Time of White Sucker Fry
(18.7mm) ................................... 43

2- 5 Example Sludge Equalization for Sewer
Discharge ................................... 49

2- 6 Response of Biomass to NaCl Shock Loading .... 53

2- 7 Effect of Water Treatment Plant Sludge (WTPS)
on Settled Wastewater Suspended Solids ..... 57

2- 8 Effect of Water Treatment Plant Sludge (WTPS)
on Settled Wastewater BOD .................. 58

2-9 Phosphorus Removed Versus Water Treatment
Sludge (WTPS) Added ........................ 59

2-10 Effect of Water Treatment Plant Sludge (WTPS) 
on the Combined Volume of Wastewater Sludge 
After 30 Minutes of Settling ............... 62

2-11 Effect of Water Utility Sludge on Primary
Sludge ..................................... 64

2-12 Solids Concentration at Which a Sludge Becomes
Handleable ................................. 66

2-13 Design Considerations in Constructing a Water
Plant Waste Landfill ....................... 71

2-14 Typical Well Construction .................... 72

XI



LIST OF FIGURES (con't) 

Number Page

2-15 Trench Method for Landfilling Water Plant
Waste ...................................... 74

2-16 Growth of Marigolds and Available Soil
Phosphorus in Potting Media Amended with
Alum Sludge ................................ 78

3- 1 Suspended Solids Versus Turbidity ............ 89

3-2 Backwash Basin Volume Required For 2 Filters
and 10% Recycle ............................ 95

3- 3 Backwash Basin Volume Required For 10% Recycle
at 24 MGD, 50 MGD .......................... 96

3-4 Cycle Run Length as a Function of Body Feed For
Diatomaceous Earth Plants .................. 101

3- 5 Buchner Funnel Apparatus ..................... 109

3-6 Time/Filtrate Volume Versus Filtrate Volume Plot
Used in Specific Resistance Testing ........ Ill

3- 7 Use of Specific Resistance to Determine Optimum
Chemical Dosage ............................ 113

3-8 Specific Resistance Versus Polymer Dosage .... 116

3- 9 Time to Filter (TTF) Versus Eolymer Dosage ... 117

3-10 Leaf Test Apparatus .......................... 118

3-11 The Optimization of Chemical Conditioning with
the Filter Leaf Technique .................. 121

3-12 Capillary Suction Time (CST) Apparatus ....... 122

3-13 Capillary Suction Time (CST) Versus Polymer
Dosage ..................................... 123

3-14 Effect of Ca/Mg Ratio on Sludge Solids
Concentration For Lime Sludges ............. 135

3-15 Effect of Magnesium Concentration on the
Specific Resistance of Softening Sludges ... 136

3-16 Removal of Inorganic Contaminants by Lime
Softeninq .................................. 137

Xll



LIST OF FIGURES (con't)

Number Page 

3-17 Ra226 Decay Products ......................... 139

3-18 Proposed Correlation Between Ra226 and Total
Hardness Removal Fractions For Lime Softening 
Plants ..................................... 141

3-19 Variation of Ra226 Concentrations During
Regeneration (10 - 15% NaCl Brine) ......... 147

3-20 Barium and Hardness Concentrations in Spent
Brine Well #8 .............................. 149

3-21 Barium and Hardness Concentrations in Spent
Brine Well #6 .............................. 150

3-22 Sulfate and Nitrate in 6% Brine Discharge From
System ..................................... 153

4- 1 Sludge Handling Options ...................... 162

4- 2 Pilot Study Logic Diagram .................... 165

4- 3 Continuous Flow Gravity Thickener ............ 172

4- 4 Batch Thickening Tank Schematic .............. 173

4- 5 Thickening Test in a Cylinder with Resulting
Interface Height Versus Tima Curve ......... 175

4- 6 Effect of Cylinder Diameter on Settling
Velocity ................................... 176

4- 7 Batch Thickening Test Plots .................. 178

4- 8 Solids Flux Curve For Continuous Thickener ... 180

4- 9 Construction Cost For Gravity Sludge
Thickeners .................................. 183

4-10 Operation and Maintenance Cost For Gravity
Sludge Thickeners .......................... 184

4-11 Typical Sludge Conditioning Monomers and
Polymers ................................... 186

4-12 CST Versus Polymer Dosage .................... 188

4-13 Construction Cost For Polymer Feed Systems ... 190

Xlll



LIST OP FIGURES (con't)

Number Page

4-14 Operation and Maintenance Cost For Polymer
Feed Systems ............................... 191

4-15 Construction Cost For Lime Feed Systems ...... 192

4-16 Operation and Maintenance Cost For Lime Feed
Systems .................................... 193

4-17 Construction Cost For Unthickened Sludge
Pumping .................................... 195

4-18 Operation and Maintenance Cost For Unthickened
Sludge Pumping ............................. 197

4-19 Construction Cost For Thickened Sludge
Pumping .................................... 198

4-20 Operation and Maintenance Cost For Thickened
Sludge Pumping ............................. 199

4-21 Solid Bowl Centrifuge ........................ 201

4-22 Basket Centrifuge Schematic .................. 203

4-23 Centrifugation System ........................ 207

4-24 Typical Basket Centrifuge Installation ....... 209

4-25 Typical Decanter Centrifuge Installation ..... 210

4-26 Construction Cost For Decanter Centrifuges ... 211

4-27 Operation and Maintenance Cost For Decanter
Centrifuges ................................ 212

4-28 Chesapeake Solids Handling Facility Process
Schematic .................................. 221

4-29 Chesapeake Sludge - Feed and Sludge Cake
Solids ..................................... 223

4-30 Grand Rapids Solids Handling Facility - Process
Schematic .................................. 227

4-31 Cutaway View of a Filter Press ............... 236

4-32 Side View of a Filter Press .................. 237

4-33 Typical Filter Press Installation ............ 238

XIV



LIST OF FIGURES (con't)

Number Page

4-34 Construction Cost for Diaphragm Filter
Press ...................................... 240

4-35 Operation and Maintenance Cost For Diaphragm
Filter Press ............................... 241

4-36 Sludge Plan Diagram - Erie County Water
Authority, New York ........................ 246

4-37 Diaphragm Press Performance at Norfolk,
Virginia ................................... 250

4-38 Ann Arbor Sludge - Feed and Cake Solids ...... 255

4-39 Ann Arbor Solids Handling Facility - Process
Schematic .................................. 257

4-40 Fairfax County Water Authority - James J.
Corbalis Plant Schematic ................... 259

4-41 Rotary Vacuum Filter ......................... 265

4-42 Rotary Vacuum Filter - Section ............... 267

4-43 Horizontal Vacuum Filter Schematic ........... 268

4-44 Vacuum Filtration System ..................... 269

4-45 Typical Vacuum Filter Installation ........... 270

4-46 Rotary Vacuum Filter Cake Removal ............ 272

4-47 Construction Cost For Vacuum Filters ......... 274

"4-48 Operation and Maintenance Cost for Vacuum
Filters .................................... 275

4-49 The Three Basic Stages of a Belt Press ....... 282
[...]
significantly. Correspondingly the effluent COD increased 
almost immediately after the salt addition. Within 2 days the 

substrate removal efficiency was regained. The volatile 

solids concentration was abnormally low but had partially 

recovered at day 6. Upon removal of the salt feed to the 

system the volatile solids immediately increased and leveled

51



TABLE 2-8

THRESHOLD CONCENTRATION FOR VARIOUS METALS IN THE AIR 
ACTIVATED SLUDGE PROCESS

Metal Ion 

Silver 

Vanadium 

Zinc

Nickel 

Chromium, +6

Chromium, +3

Lead

Iron (Ferric)

Copper

Cadmium

Concentration (mcf/1)

<.03 

10.0

2.0
5.10
1.0

1.0 - 2.5
1.0
2.0 

10.0
1.0 

10.0
1.0

10.0

10

15

1.0 - 10.0 
1.0 
2.0

1.0 
5.0

Type A.S. Experiment 

Carbonaceous 

Carbonaceous

Carbonaceous 
Carbonaceous 
Nitrification

Carbonaceous
Nitrification
Nitrification
Carbonaceous
Nitrification
Nitrification
Nitrification

Carbonaceous 

Carbonaceous 

Carbonaceous

Carbonaceous
Nitrification
Nitrification

Carbonaceous 
Nitrification

Source: E.G. Srinath (from reference 2-14)

52



(D t-h fD g 
IN

D
IC

A
TE

D
 A

N
A

LY
S

E
S

 
M

G
/L

 
IN

D
IC

A
TE

D
 

A
N

A
LY

S
E

S
 

M
G

/L

? 
O o

 
8 

8 
8 

8 
8 

8 
8 

„ 
8 

8 
S 

3 
S 

S 
3

™
n 

o
r 

m
£ 

CO O
 

fN
J

Z
 

CO
 

z
 

w
.

CO
 m

 
0

X
 0

 
*•

°^
n
 

^ 
8

SO
D 

8 
ft 

i"
—

 
50 

u 
m

52 
r-

 §
 

M 
^ 

o 
m

o
 2

 
" 

P
 

> 
>

 >
 

<^ 
o 

^ 
»

rn
 

CO
 

O
^^

^^
 

^^
 

^
^
^

o
 H

 
g 

«,.
^
5
 

^
0

Z Q
 

=
0

•
!
•
•
•
•
•
•
 

Q
 
.
.
.
.
.
.
 

-
f

i
""

X 
~-

1 
^

N s
 

2
 

• 
\ 

Q 0
 

W
-

k
|
 

I 
^

} 
o
 

"
 

m
 

01
- 

0
 

Q 
f 

^
 

da
 

"
g

 
2

| 
d
 

P
 
|
 

»•
i 

s 
§ 

^ 
.

S 
w

 
0
 

^
J
 

°
 

2
 

^
 

^
--

-~
~

~
 

0
 

CD
/x

 
(/)

 
V

,
X

 
^
 

<o

/
!
.
,
,
[
,

f^
o 

ro
 

-tk 
d>

 
cb

 
o

i i
""

""
^^

•^
x

/^
^"

**
J
>

i 
°
 

J
2
 

0
 

1 
!°

 
*~

\
\
 

l~
 

H
^. 
\
 

; 
F

1 
] 

{
i 

W
)

1 
' 

0

> .—
<—

 ̂
^
_
i

^'^
 

T=^>
»' 

'| 
"C

"
i 

\
' 

|
1 

• 
. 

. 
'1

O
 

7^
 

fN>
 

OJ
~

 
O

 
0

N
aC

I 
C

O
N

C
E

N
TR

A
TI

O
N

, 
10

00
 M

G
/L

 
N

aC
I 

C
O

N
C

E
N

TR
A

TI
O

N
, 

10
00

 M
G

/L



off at a slightly higher concentration than prior to the shock 

loading. Part B of Figure 2-6 shows the effects of a shock 

loading of 10,000 mg/1 NaCl. A significant increase in cell 

yield (about 75%) was sustained until the salt feed was 

stopped. The effluent COD also decreased during the period of 

10,000 mg/1 salt addition.
From this research it would appear that the effects of 

brine discharges from water treatment plants should have an 

insignificant impact on the wastewater treatment process as 

long as some precautions for equalization and dilution in the 

wastewater are followed. Toxicity of specific compounds 

within the waste streams should be carefully monitored and 

diluted sufficiently to eliminate toxic effects.

In addition to effects on the aerobic biological process, 

salts can affect anaerobic digestion. Toxicity is normally 

associated with the cation rather then the anion of the salt. 

Table 2-9 (2-16) shows the stimulatory and inhibitory concen 

trations for some cations of interest.

Little data are available on the effects of barium on the 
activated sludge process. Experimental data indicate that the 

soluble barium concentrations would have to exceed 50 mg/1 (2- 

17) for toxicity to fresh water aquatic life to occur. In 

most wastewaters, sulfate or carbonate would be present to 

precipitate at least some of the barium as an insoluble, non- 

toxic compound. To precipitate 1 mg/1 of barium requires 

about 0.7 mg/1 of SO4 ~2 or 0.23 mg/1 of oxidized sulfide. 

Calculations should be conducted to assure the dilution or 

reduction of barium to an acceptable level.

Selenium can be found in small concentrations in ion 

exchange wastes from some groundwater treatment systems. 

Selenium is toxic to bacteria at 90 mg/1 (2-17) and 180 mg/1 

for protozoan. It is unlikely these concentrations would be 

reached in a waste discharged to the sewer system.

Trivalent arsenic is highly toxic to invertebrates. 

Daphnia exhibit toxic symptoms at 4 mg/1 arsenic (2-17). Some

54



TABLE 2-9

STIMULATORY AND INHIBITORY CONCENTRATIONS OF 
ALKALI AND ALKALINE - EARTH CATIONS

Cation 

Sodium 

Calcium 

Magnesium

Stimulatory 

100 - 200 

100 - 200 

75 - 150

mg/1
Moderately 
Inhibitory

3,500 - 5,500 

2,500 - 4,500 

1,000 - 1,500

Strongly 
Inhibitory

8,000

8,000

3,000

Source: McCarty (2-16)

55



of the lower order freshwater fish food organisms are affected 

at arsenic concentrations of 1.3 mg/1 (2-17).
One of the more comprehensive studies on the effects to 

biological processes related to alum sludges was conducted by 
Rolan (2-18), in laboratory studies followed later by full 
scale work (2-19). Rolan added various concentrations of alum 
sludge to the raw wastewater and observed the impact on 
several performance criteria. An increase in alum sludge had 
a slight detrimental effect on the supernatant suspended 
solids quality resulting from primary sedimentation. Both 
turbidity and suspended solids increased by 25 to 40% as alum 
sludge was added at up to 200 mg/1 of dry weight solids. 
Figure 2-7 shows the results for settled suspended solids 
concentrations from primary clarification. On the other hand, 
as Figure 2-8 shows, the settled BOD decreased slightly as the 
alum sludge dose was increased, possibly due to some adsorp 
tion of BOD onto the alum floe particles.

The work did find that the addition of alum sludge would 
lower the phosphorus content of the primary effluent. Figure 
2-9 shows that about 1 mg/1 of phosphorus was removed by 100 
mg/1 of alum sludge, probably by sorption onto the aluminum 
hydroxide matrix. Rolan conducted tests on the effects of 
sludge aging which showed a definite decrease in phosphorus 

adsorption capacity with an increase in sludge age from 6 
hours to 2 months. It was concluded that while some phosphor 

us removal by the addition of alum sludge occurred, the 
removal itself was relatively insignificant as a treatment 
technology. Accordingly a series of tests was conducted to 

determine if water treatment plant sludge in conjunction with 
fresh alum would reduce the overall chemical costs for 

phosphorus removal. One series of samples was dosed with alum 
and another series was dosed with alum and water treatment 

plant sludge. The difference in final phosphorus concentra 
tion between the two was attributed to removal by the water 

treatment plant sludge. Contrary to the researcher's expecta-

56



250

200

o 150

RAW SEWAGE (UNSETTLED)

50

0
0

I
50 100 150 20O 250 

WTPS ADDED (MG/L DRY SOLIDS)

FIGURE 2-7

EFFECT OF
WATER TREATMENT PLANT SLUDGE (WTPS) 

ON SETTLED WASTEWATER SUSPENDED SOLIDS

Reference: 2-18 57



200

50 100 150 200 
WTPS ADDED (mg/l Dry Solids)

250

FIGURE 2-8

EFFECT OF
WATER TREATMENT PLANT SLUDGE (WTPS) 

ON SETTLED WASTEWATER BOD

Reference: 2-18 58



CL 6

5

CO
Q.
I-

CD 

Q

So 
2
LJ

Z)
or 
o
£
O 
X 
Q.

0

0.45^ FILTERED

SETTLED

1
50 100 150 200 

WTPS ADDED (MG/L DRY SOLIDS)
250

FIGURE 2-9

PHOSPHORUS REMOVED VERSUS
WATER TREATMENT PLANT SLUDGE (WTPS)

ADDED

Reference: 2-18 59



tions, these tests indicated that at alum doses required to 

achieve satisfactory phosphorus removal (i.e. Al:P molar ratio 

>1) , very little benefit could be attributed to the water 

treatment plant sludge.

In later work by Rolan (2-19) full scale testing was 

conducted on the effects of alum sludge on the above process 

parameters. Alum sludge was added on a daily basis for about 

60 days to a 7 mgd wastewater flow. The alum sludge was 

measured at a dose which increased the raw wastewater suspen 

ded solids concentration by 100 mg/1. No effects on plant 

finished BOD was found. However, final effluent suspended 

solids values increased from 20 mg/1 to 40 mg/1. After 

stopping alum sludge discharge, suspended solids values 

returned immediately to the 20 mg/1 range. Final effluent 

color also increased from about 45 to 50 Pt-Co units to 70- 

90 Pt-Co units. On the other hand, total phosphorus in the 

effluent decreased from 7 mg/1 without alum sludge addition to 

4 mg/1 with the addition.

Salotto et al. (2-20) reported the results of a 200 gpd 

pilot plant investigation into the effects of water plant 

sludge on the activated sludge process. The water plant 

sludge was from a coagulation/softening process. The sludge 

contained 27% dry weight calcium, or about 67% CaC03 and only 

0.75% Al, or less than 4% aluminum hydroxide species. 

Therefore, the sludge could be considered a lime softening 

sludge for comparison purposes with the results of Rolan. The 

activated sludge process was continually dosed with 200 mg/1 

dry weight solids of lime sludge. Although the pH of the 

sludge was 10, the raw wastewater pH was not significantly 

affected. The pH is one important parameter that would need 

to be closely monitored when discharging lime sludge to the 

sewer. No change in COD removal from influent to final 

effluent was found. Overall, the suspended solids removed was 

slightly better with the lime sludge addition, although the 

primary effluent suspended solids was slightly worse. The

60



researchers explained this based on a carry-over of aluminum 
and magnesium hydroxide from the primary clarifier which 
eventually aided settling in the secondary clarifier. No 
change in phosphorus removal was found with the addition of 
200 mg/1 lime sludge.

Overall, it can be concluded that if the dosing of water 
utility sludge is equalized so that surges do not occur, and 
the dose is kept below 150 to 200 mg/1, no direct effect on 
the activated sludge process is likely to take place. If 
primary clarifiers are present, most of the water plant solids 
will be removed at that point. No change in overall BOD/COD 
or suspended solids removal would be expected, but should be 
monitored. If primary clarifiers are not present, then some 
adverse impacts may result: the activated sludge process will 
need to operate with a higher mixed liquor suspended solids 
concentration to maintain the desired mixed liquor volatile 
suspended solids concentration; overloading of the secondary 
clarifiers may occur, resulting in solids carry over.

With alum (and possibly iron) sludge some additional 
phosphorus removal may occur, depending upon the sludge dose. 

However, as a phosphorus removal process to achieve or help 
achieve normal phosphorus effluent goals, the sludge is of 
little or no benefit.

2.3.3. Sludge Handling Considerations

If a water utility waste that contains suspended solids 
is transferred to the wastewater plant, then additional sludge 
handling is necessary at the receiving facility. Considera 
tions must be given to the unit processes of clarification, 
digestion, final dewatering and disposal.

Rolan conducted sludge volume tests to determine the 
additional primary clarifier sludge volume that would be 
expected after the addition of water plant alum sludge to raw 
wastewater. Figure 2-10 shows the results of the tests. The 
slope of the line is 1.2, indicating that the volume of the

61



25 r-

20

LJ
5
3 
o

UJoI I0

c 5

O- ——'

50

SLOPE = 1.2 
(BASED ON VOLUME)

10 15
(ML/L)

100 150 200 250
fMG/L DRY! 
L SOLIDS J

WTPS ADDED

FIGURE 2-10

EFFECT OF 
WATER TREATMENT PLANT SLUDGE (WTPS)

ON THE
COMBINED VOLUME OF WASTEWATER SLUDGE 

AFTER 30 MINUTES OF SETTLING

Reference: 2-18 62



settled combined sludges is greater than if they had been 

settled separately. This increase in combined volume may be 
due to additional removal of fine solids caused by enmeshment 

within the water plant sludge. Overall, the addition of 200 

mg/1 of alum sludge solids approximately doubled the volume of 

primary clarifier sludge.

Digester sizing and performance must consider the 

additional volume and dry weight of sludge as well as the 

decrease in percent volatile matter. In the full scale tests 

by Rolan, raw sludge volume to the digesters increased by 

about 50% with the addition of 100 mg/1 alum sludge (very 

close to that predicted in Figure 2-10). Percent solids to 
the digester increased from about 2.5% to 3.1%, while digested 
percent solids decreased from 4.5% to 4.2%. The percent 

volatile matter in the raw sludge decreased from 68% to 55%.
Similar results were obtained by Salotto (2-20) with the 

addition of lime sludges. While Salotto did not report 

primary sludge volume production, it may in fact be that lime 
sludges would decrease the primary sludge volume, since lime 

sludges settle much better than do alum sludges. However, as 

Figure 2-11 shows, the total solids concentration increased 

markedly with a corresponding sharp decrease in the percent 
volatile solids. The researchers felt that the results may be 

somewhat skewed because of the relatively high ratio of lime 
sludge solids to raw wastewater solids. Still they concluded 

that the digester capacity should be checked for the addition 
al load caused by water plant sludge.

2.4. LANDFILL

For those utilities dewatering their solid/liquid waste 

streams, landfilling of the resultant solids is the most 

commonly used method for final disposal. The landfill itself 

can either be one that also (or primarily) accepts municipal 

refuse or one that is dedicated to the water plant waste. In 

the case where the sludge is disposed of in a municipal

63



Volatile Solids — percent

W 
« 
D 
O 
H

(D 
Q
ID 
_l 
CO

cc

cc
Q_

o
UJ

Q
ID

CP 
CO

CD
LD

CD
OJ

I-
ID

i
01 
UJ

I
u_ 
o

<J
UJ 
U_ 
U_ 
UJ

in
OJ

COI—tn

art

OJ

OJ
CD

m -to

ru
TD

CO 
••OJ

—ru

lueoJed —

64



landfill, the utility often has little to do except determine 
the requirements for using the landfill. As discussed in 
Section 2.1.2, in some cases the landfill must be approved to 
accept industrial wastes in order to dispose of water plant 
sludge at the site. The principal constraint on using the 
landfill is usually the allowable solids concentration. While 
some landfill owners or state regulations will set a specific 
solids concentration, usually the requirements are more 
qualitative. The requirements may be stated as no free water, 
or must behave as a solid or must be handleable by earth 
moving equipment (also see Section 2.1.2.).

Some insights into the required solids concentration for 
a sludge to be handleable were provided in work by Calkins and 
Novak (2-21) as shown in Figure 2-12. They estimated a 
relationship between the solids concentration to which a 
sludge would gravity settle and the concentration at which the 
sludge becomes handleable. Coagulant sludges may only gravity 
thicken to a 3 to 4% solids concentration and therefore may be 
handleable at a 20% to 25% solids concentration. On the other 
hand, lime sludges may gravity thicken to a 40% solids concen 
tration but not be handleable until a 60 to 70% solids 
concentration is achieved. Although some landfills have 
accepted a 12 to 15% alum sludge, often a 20% solids cake is a 
goal. Transportation and specific volume constraints, etc. 
may necessitate a higher concentration.

Caution should be taken in the landfilling of coagulant 
sludges because of the possible leaching of aluminum and other 
metals from the sludge. Municipal solid waste landfills are 
anaerobic, may produce volatile acids and hence have a pH in 
the vicinity of 5 to 5.5. This pH will allow for some 
dissolution of aluminum and other metals from the sludge. 
Landfills that are therefore equipped with liners and leachate 
collection systems are desireable. Also, some of the concerns 
associated with landfilling water plant wastes in a landfill 
owned by someone other than the governing jurisdiction of the

65



30
c

_0

o 

c
o 
O
c. 
o 
o

o
CO

CO

20

10

0

Sljudqe is in 
liquid form Sludqe con be 
[...]
are: calculations; coagulant mass balance analysis; and, 

field determination. Each is discussed below, beginning with 

the calculation procedure.

The amount of alum (or iron) sludge generated can be 

calculated fairly closely by considering the reactions of alum 

and/or iron in the coagulation process. Using an empirical 

relation to account for the sludge contribution from turbidity 

will improve the estimate and the contribution from other 

sources can be added as required.

86



When alum is added to water as aluminum sulfate, the 

reaction is typically represented by the simplified equation:

A12 (S04)3-14H2 0 + 6HCO^" = 2A1(OH) 3 + 6CO2 + 14H2O + 3S04 ~ 2

If inadequate alkalinity is present, lime or sodium hydroxide 

is normally added to maintain the proper pH. If equilibrium 

were achieved the aluminum hydroxide, as shown, would be the 

predominate product. However, equilibrium is not normally 

obtained and a complex polymerized compound containing on the 

average 3 to 4 water molecules bound to the aluminum hydroxide 

is formed as the precipitate. This chemically bound water 

increases the sludge quantity, increases the sludge volume and 

also makes it more difficult to dewater since the chemically 

bound water can not be removed by normal mechanical methods 

(see Section 3.4.). The resulting aluminum hydroxide species 

has a molecular weight of 132 and 1 mg/1 of alum added to 

water will produce approximately 0.44 mg/1 of inorganic 

aluminum solids (3-1). Suspended solids present in the raw 

water produce an equivalent weight of sludge solids since they 

are non-reactive. It can be assumed that other additives such 

as polymer and powdered activated carbon produce sludge on a 

one to one basis. The amount of sludge produced in an alum 

coagulation plant for the removal of turbidity is then:

S = 8.34 Q (0.44A1 + SS + A) 

where,

S = sludge produced (Ib/day)

Q = plant flow (mgd)

Al = alum dose as 17.1% A12 0 3 (mg/1)

SS = raw water suspended solids (mg/1)

A = additional chemicals added such as

polymer, clay or activated carbon

(mg/1)

87



If iron is used as the coagulant then the equation 

becomes

S = 8.34 Q (2.9 Fe + SS + A)

where the iron dose is expressed as mg/1 of Fe3+ added or 

produced via Fe2+ oxidation (note that significant Fe2+ in the 

raw water will also produce sludge at a factor of 2.9 if it is 

oxidized). The above two equations should not be interpreted 

that iron produces several times the amount of sludge that 

alum produces. In the case of aluminum the dose is expressed 

as alum with a molecular weight of 594 and in the case of iron 

the dose is expressed as iron with a molecular weight of 55.8. 

In reality one mole of coagulating equivalent of iron produces 

about 20 to 25% more dry weight sludge than one mole of 

aluminum.

The above equations can then be used to track yearly or 

even daily variation changes in sludge weight produced. The 

difficulty in applying the relationships is that most plants 

do not routinely analyze raw water suspended solids concen 

trations. The logical correlation is to equate a turbidity 

unit to a suspended solids unit. Unfortunately the relation 

ship is generally not necessarily 1 to 1:

SS, mg/1 = b   Tu

The value of b for low color, predominately turbidity removal 

plants can vary from 0.7 to 2.2. It may vary seasonally for 

the same raw water supply. A utility can therefore either 

continually measure suspended solids, or it may be possible to 

develop its particular correlation between turbidity and 

suspended solids. Figure 3-1 shows one such correlation, for 

a low color raw water source (3-1). Ideally, this correlation 

should be done weekly until information is learned as to 

seasonal variations in the suspended solids, turbidity



IOOO

10 50 100 

TURBIDITY, TU

FIGURE 3-1

SUSPENDED SOLIDS VS TURBIDITY

500 IOOO

89



relationship. After that a monthly correlation may be 

sufficient. Care needs to be used when conducting raw water 

suspended solids analysis. Since any filterable solids should 

be removed by coagulation, it is recommended that 0.45 urn 

paper be used for the suspended solids analysis. For many raw 

waters less then 5 mg of weight may be in 1 liter of water and 

therefore, several liters may need to be filtered to obtain 

accurate results. Each individual utility will need to 

determine its exact procedure to assure themselves of accur 

acy. As will be discussed below, oven temperature is also 

important. For raw water suspended solids analysis, the 

standard temperature of 103 C is generally sufficient.

Another complication exits for raw water sources that 

contain a significant amount of color. Color can be a large 

contributor to the sludge production. For many waters, color 

is filterable on a 0.45 urn filter and will therefore be 

measured in a suspended solids analysis. Values of b for 

colored raw waters can be as high as 20, but unless turbidity 

and color vary together, a correlation between SS and Tu will 

not exist.

The second method which can be used to estimate total 

sludge weight produced for coagulant sludges is to conduct a 

conservation of coagulant mass balance analysis. This method 

is based on conservation of the coagulant. That is, whatever 

is added in the coagulation process ends up in the sedimenta 

tion basin solids, backwash solids or finished water. The 

first step is to analyze the aluminum (or iron) content of the 

coagulant. As an approximation it can be assumed that dry 

weight alum is 9.1% aluminum. Since iron coagulants vary so 

much, the iron content must be determined or obtained from the 

manufacturer. A series of sludge, backwash solids and 

finished water samples are then collected and analyzed for 

aluminum (or iron) . The pH of the solids is lowered to pH 1 

and maintained for 10-15 minutes. The sample is then filtered 

and the filtrate analyzed for aluminum (or iron). This method

90



will tend to solubilize the aluminum hydroxide but not 

solubilize the aluminum in the clays which may be present. A 

second aliquot of unacidified sludge is analyzed for suspended 

solids concentration. When conducting suspended solids tests 

on hydroxide sludges an oven temperature of 140 C should be 

used, rather than the normal 103 C. Care should be used to be 

certain the weight has stabilized. The total amount of sludge 

can then be computed.
For example, if a 10 mgd plant used 30 mg/1 alum, the 

sludge was analyzed to contain 2,000 mg/1 aluminum at 2.5% 

solids concentration, how much sludge is produced per day? 

Ignore backwash solids and finished water aluminum.

Total Al added/day = 10 mgd x 8.34 x 9.1% x 30 mg/1

= 228 pounds

= 1.03 x 10 8 mg

Since the sludge contains 2,000 mg/1 Al there must be 

51,756 1 of sludge (1.03 x 10 8/2,000) or 13,800 gpd. At 2.5% 
solids concentration there would be 2,877 pounds of dry weight 

sludge produced/day (13,800 x 8.34 x 2.5%). By collecting a 

series of sludge samples from various locations and depths 

from within a basin it is possible to formulate an accurate 

estimate of the amount of sludge produced. A complete mass 

balance should be done to include Al in the backwash solids 

and the finished water.

The third method for determining sludge quantities is 

through field determination. This is probably the most 

difficult method of all to obtain accurate results, unless the 

utility already has continuous sludge collection equipment 

with a monitoring system. If the utility already has a 

mechanical dewatering system then truck tare weights can be 

obtained and in conjunction with carefully conducted solids 

analyses, the amount of sludge produced can be determined. 

However, usually a utility needs to determine the amount of

91



sludge produced before the installation of facilities and 
often the plant has manually cleaned sedimentation basins or 
does not have a way to continually measure sludge flow and dry 

weight.
In order to conduct an estimate by field determination, 

all basins should be cleaned. Then a specific period of time 
should be allowed for sludge to collect in the basins. By 
then using a "sludge judge" a cross-section of sludge depth 
can be made in each basin3 . The sludge judge can also be used 
to collect a composite depth of sludge from several locations 
in the basins for suspended solids analyses. With the 
results of suspended solids analysis and the calculation of 
sludge volume in the basins a very rough projection of sludge 
production can be made. However, it is highly recommended 
that this procedure be supplemented by use of the other two 
procedures.

Through similar theoretical considerations a general 
equation has been developed (3-2) for plants that use a 
softening process with or without the use of alum, iron or 
polymer. The equation is

S = 8.34 Q [2.0 Ca + 2.6 Mg + 0.44 Al + 2.9 Fe + SS + A] 

where,

S = sludge production, Ib/day
Ca = calcium hardness removed as CaCC>3 (mg/1)
Mg = magnesium hardness removed as CaC03 (mg/1)
Fe = iron dose as Fe (mg/1)

AL = alum dose as 17.1% Al2C>3 (mg/1)
Q = plant flow, mgd
SS = raw water suspended solids (mg/1)
A = other additives (mg/1)

3A sludge judge is a clear acrylic tube with a foot valve to 
allow collection of a cross section sample.

92



The above equations or prediction procedures will allow 

estimation of the dry weight of sludge produced. They will 

generally not predict the volume of sludge that will be pro 

duced.

Volumes and suspended solids concentrations of sludges 

leaving the sedimentation basins or clarifiers are a function 

of raw water quality, treatment and the sludge removal method. 

Sludges which are allowed to build up in basins, being cleaned 

only periodically by manual procedures, tend to compact and 

thicken in the bottom of the basins. There is often a strati 

fication of solids with the heavier particles settling to the 

bottom and the hydroxide or lighter particles at the top. 

(This is one reason why it is very difficult to obtain 

representative sludge samples from within a basin. There will 

also be a distribution of particle types longitudinally). 

However, the actual concentration produced will depend upon 

the amount of water used to flush the solids out of the basin 

during cleaning. With increasing finished water quality 
standards there will be a trend to remove the solids as 

quickly as possible, generally with continuous collection 

equipment. In this case the solids concentrations will be 

lower since compaction height and time has been less. Solids 

concentrations for sludges produced with alum or iron coagu 

lants and for low to moderate turbidity raw waters will be 

about 0.1 to 1.0%. The higher the coagulant to raw water 

solids ratio, the lower the solids concentration and the 

higher the sludge volume. Coagulant sludges from highly 

turbid raw waters may be in the 2 to 4% range and occasionally 

higher. Sludge volumes tend to be 0.1 to 3% of the raw water 

flow, with one survey (3-3) finding an average of 0.6%. 

Softening sludges will be more concentrated, usually as a 

function of the CaCC^: Mg(OH)2 ratio and the type of clari- 

fier. Conventional sedimentation basins may only produce 

solids concentrations of 2 to 4%, whereas sludge blanket 

clarifiers can produce solids concentrations of up to 15%.

93



Sludge volumes will correspondingly vary considerably, from 

0.5% to 5% of the water plant flow.
Records are usually available on backwash usage in order 

to estimate this volume of waste. Careful review and analysis 
is necessary to properly design a facility because of the high 
flow production over a short period of time. A significant 
seasonal and daily variation in backwash water usage will also 
often exist. The data on filter run length, number of 
backwashes per day, and sequencing of backwashes should be 
reviewed. Backwashing of two or three filters in a row as 
compared to backwashing throughout the day can have a major 

effect on design of equalization and thickening facilities. 
For example, Figures 3-2 and 3-3 show sizing considerations 
for a facility expanding from 24 mgd to 50 mgd and adding 
backwash recycle facilities. The backwash facilities are 
designed to allow 10% recycle (note that the analysis shown is 
only for maximum plant capacity and analysis should also be 
conducted for other flow conditions). Figure 3-2 shows the 
equalization facility volume requirement for 24 and 50 mgd 
plant flows and allowing all the filters to be backwashed 
sequentially. Ultimately, a 1,087,600 gallon tank for storage 
and equalization is required with this scenario. Alternative 
ly, Figure 3-3 shows that only a 274,000 gallon tank is 

required if the backwashing is spread throughout the day with 

no more than two filters backwashed at a time. While this 
requirement reduces tankage, it may create an unacceptable 
constraint on the plant operations.

Wastes produced from plants designed solely for iron 
removal are similar in nature to iron coagulant wastes. Many 

of these plants consist of aeration for oxidation of the iron 
followed by a detention time for reaction and then filtration.

The dry weight of sludge produced is a direct function of 
the amount of iron removed:

2Fe2+ + 1/2 02 + 11 H20 = 2Fe(OH) 3 -3H2 0 + 4H+

94



I

>to
I
>H
m30

S6

CUMULATIVE VOLUME - GALLONS 
(Thousands)

ts) IH O4
tn o cn
000

o 
o

m 
o
o
R
01

o

m 
o•< 
o r~ 
m
Ki
^
2: o o



vO

FI
G

U
R

E 
3-

3

B
A

C
K

W
A

S
H

 
B

A
S

IN
 

V
O

LU
M

E
 

R
E

Q
U

IR
E

D
FO

R
 

1
0
* 

R
E

C
Y

C
LE

 
A

T 
2

4
 

M
O

D
. 

5
0
 

M
G

D

16
 

FI
LT

E
R

S

B
A
S
I
N
 
V
O
L
U
M
E
 

- 
1.
 0

87
. 
60
0

8 
F
I
L
T
E
R
S

B
A
S
I
N
 
V
O
L
U
M
E
 

- 
94

6.
 0
00

- 
W

A
S

H
W

A
T

E
R

TI
M

E
 

O
F 

D
A

Y
 

R
E

C
Y

C
LE

 
5
0
 

M
G

D

10
 

11
 

A
M

 
1 

R
E

C
Y

C
LE

 
2

4
 

M
G

D



Every mg/1 of Fe removed produces 2.9 mg of dry weight solids. 
The waste stream is produced during the backwashing of the 
filters. The flows and solids concentrations are very similar 
to filter backwash wastes discussed earlier.

Snoeyink (3-4) has reported volumes of backwash water 
produced from iron and manganese removal plants at six water 
plants in Iowa and Illinois as is shown in Table 3-2. From 3 
to 38 gallons of backwash water are produced per 1,000 gallons 
of raw water filtered. Detention time after aeration does not 
seem to influence the amount of backwash water produced, nor 
does the raw water iron and manganese concentrations. 
Operating procedures seem to dictate the amount of wastewater 
produced. Low production of wastewater at Estherville is 
probably due to an extended filter run at the time of data 
collection. Adair's high wastewater production may be caused 
by a high solids loading and incomplete media cleaning. 
Therefore, frequent backwashing is required to maintain 
effluent quality.

Spent granular activated carbon (GAG) wastes are essen 
tially equal in weight to the exhaustion of carbon, when re 
generation is not practiced. This carbon may either be in the 
filters themselves or in a separate contact chamber following 
filtration. The water treatment plants individual wasting 
schedule or unexpected exhaustion of carbon dictates the 
amount and timing of GAG waste generation. Where carbon 
regeneration is practiced, the waste would normally occur as 
fines from backwash of the carbon columns, fines from the 
quench tank or debris from the scrubber.

In precoat filtration (such as diatamaceous earth filtra 
tion) the raw water containing the turbidity to be removed is 
passed through a uniform layer of filtering media that has 
been deposited (precoated) on a septum. As the water passes 
through the media, the turbidity iu captured within the 
precoat media. As the filter run proceeds, additional filter 
media, called body feed, is continuously metered into the raw
[...]
Centrifuges have been utilized for treatment of alum 
sludges and lime softening sludges. Scroll centrifuges have 
generally been the chosen method when comparisons have been 
made to basket centrifuges. Nielsen et al. (4-6) conducted 
pilot studies comparing several dewatering alternatives 
including basket and scroll centrifuges. Conditions were 
evaluated under what was considered annual average (nominal) 
sludge production conditions and overload (high sludge produc 
tion) conditions, as shown in Table 4-2. Under nominal 
loading conditions the scroll centrifuge produced a 15 percent

214



TABLE 4-2 

ANALYSIS OP CENTRIFUGE OPERATING PARAMETERS

Parameters

Solids loadings (dry Basis) 
Nominal

Per unit
Total 

Overload (overload
conditions = 60,000 Ib/day
Per unit)
Total

Machine requirement 
Machine size
Assumed equipment life — yr 
Number of nominal load 
Number of overload

Solids output
Nominal

Solids by weight - 
Gpd of wet cake

Overload
Solids by weight - 
Gpd of wet cake

Polyelectrolyte dose — Ib/T 
Nominal load 
Overload

Scroll 
Centrifuge

9,500
19,000

34,000
68,000

28 gpm 
20
2
2

- percent

- percent

16
12,700

16
45,400

Basket 
Centrifuge

9,000
19,000

22,000
66,000

120-gal bowl 
20
2
3

15
13,500

15
73,700

3.0 
8.0

4.5 
5.0

Source: Nielson (4-6)

215



cake at a polymer dose of 3 Ib/ton. The same result could be 
achieved with a basket centrifuge using a polymer dose of 4.5 
Ib/ton. Under high solids loading conditions the scroll 
centrifuge could still produce a 15% cake by increasing the 
polymer dose to 8 Ib/ton, whereas, the basket centrifuge could 
only produce a 10% cake. Under high solids loading to the 
basket centrifuge a long cycle time was required to produce a 
15% cake, hence making that alternative uneconomical.

Somewhat different results were obtained in work done by 
Westerhoff and Daly (4-7) treating an alum sludge. Using a 
scroll centrifuge as shown in Table 4-3 they obtained a 25% 
cake with a polymer dose of 3 Ib/ton. With a basket centri 
fuge an 11% cake was achieved with no polymer. It is not 
clear from the reference whether the polymer was not tried 
with the basket centrifuge or if it was tried and did not 
improve the results.

Hagstrom and Mignone (4-8) reported results of testing 5 
different alum sludges using a basket centrifuge. Their 
results are shown in Table 4-4. Polymer was used for condi 
tioning but doses were not reported in comparable units. A 
general trend was evident of achieving a higher final cake 
solids concentration as the raw water turbidity increased.

Data reported for centrifugation of lime softening 
sludges appears to be limited to the use of scroll centri 
fuges. Albertson and Guidi (4-9) using a 10% feed concentra 
tion achieved a 57% final cake with 75% solids recovery (25% 
of the solids were lost in the centrate) reducing to a 52% 
cake with 90% recovery. The operational change made to 
achieve a higher capture was an approximate one-half decrease 
in the feed flow rate to the centrifuge (10 gpm to 5 gpm) . 
Thus, a key variable in sizing the centrifuge is the desired 
solids capture percentage. At a 10% feed and even 90% 
capture, the centrate is still a 1% solids concentration— 
not acceptable for disposal but perhaps could be recycled to 
the treatment process. They also found that by using an

216



TABLE 4-3 

RESULTS OF CENTRIFUGATION EVALUATION

Parameters
Scroll 

Centrifuge

Coagulation Basin Sludge
Feed concentration — percent 3.0(2.7-3.1) 
Cycle time — min continuous 
Polyelectrolyte feed - Ib/ton 3(2-4) 
Cake solids - percent 26(24-28) 
Filtrate suspended solids — mg/1 540

Filter Backwash Sludge
Feed concentration — percent 
Cycle time - min 
Polyelectrolyte feed — Ib/ton 
Cake solids — percent 
Filtrate suspended solids — mg/1

1.5(1.0-2.0) 
continuous 

2.5(2.0-3.0) 
18(18-22) 

550

Basket 
Centrifuge

1.5
40
0

11
150

1.2(1.0-1.5) 
20 80
0 1.0 

5(4-6) 10.0 
150 150

Source: Westerhoff and Daly (4-7)

217



TABLE 4-4 

RESULTS OP BASKET CENTRIFUGE TESTS

Plant A

Plant B

Plant C

Plant D

Plant D

Raw Water 
Turbidity

10

22

33

30

107

Feed

2

1.7

0.5

1.1

1.5

Solids

- 3.6

- 2.8

- 1.5

- 4.4

- 2.5

Cake

15

18

25

30

33

Solids

- 18

- 22

- 33

- 35

- 38

Source: Hogstrom and Mignone (4-8)

218



anionic polymer 90 to 100% solids capture could be achieved 
but the cake concentration was reduced to 45%. The AWWA 
Research Foundation report in 1969 (4-10) summarized opera 
tional data from four lime plants using centrifuges. It found 
final cake solids concentrations ranging from 55 to 65% with a 
centrate quality of 500 mg/1 to 10,000 mg/1 suspended solids 
concentration.

4.6.6. Example Facility

Chesapeake, Va. The City of Chesapeake, Virginia owns 
and operates a 10 mgd conventional treatment plant. The plant 
was constructed in 1978 and has produced 9.0 mgd of finished 
drinking water on average. Summer water production has been 
as high as 13 mgd.

The plant was originally constructed with rapid mixing, 
flocculation, settling and filtration processes. The source 
of water is the Northwest River which is typically very high 
in color and low in turbidity. The plant operates primarily 
as a color removal plant and has operated at a coagulation pH 
of 5.8 and an alum dose of 80 to 100 mg/1 (as dry alum). 
Typical raw and finished water quality is shown in Table 4-5. 
An addition to the plant in 1984 included air stripping towers 
for control of trihalomethanes. The plant includes a solids 
handling facility consisting of a wetwell and sludge pumping 
facilities, screw pumps, backwash water clarifier, sludge 
thickener, and two centrifuges. A schematic of the sludge 
facility is shown in Figure 4-28.

Alum has been used as a coagulant in the plant and 
polymer as a coagulant aid. Alum sludge collected in the 
settling basins is removed continuously with travelling bridge 
sludge collectors. Sludge from the collectors is stored and 
thickened in a sludge thickener. Filter backwash is settled 
in a backwash clarifier designed to remove settleable solids 
from backwash water prior to recycle (or discharge to a 
lagoon). Sludge from the backwash clarifier is sent to the

219



TABLE 4-5

RAW AND FINISHED WATER QUALITY 

CHESAPEAKE, VIRGINIA

Parameter Raw Finished 

Color 100 - 400 CU 0-10 CU

Total Organic
Carbon (TOC) 20 - 40 mg/1 5-15 mg/1

TTHM 7-Day
Formation Potential 2000 - 4000 ug/1 100 - 500 ug/1'

Chlorides 10 - 500 mg/1 10 - 500 mg/1 

Turbidity 2 - 20 TU .25 - .50 TU

* Without air stripping

220



FI
G

U
R

E 
4-

28

C
H

E
S

A
P

E
A

K
E

 
S

O
LI

D
S

 
H

A
N

D
LI

N
G

 
F

A
C

IL
IT

Y
P

R
O

C
E

S
S

 
S

C
H

E
M

A
TI

C

S
et

tli
ng

 
^

B
as

in
 

Sl
ud

ge P
ol

ym
er

Th
ic

t

\
i 

>
-

R
ec

yc
le

 
Th

ic
ke

ne
r 

_
 

_
^. 

.- 
i^^™

i 
*•

O
fr

/t
o

H
' 

' 
| 

V
 

" 
La

9
°o

ns

m 
Ba

ck
w

as
h

fe
ne

r 
C

la
rif

ie
r

B
ac

kw
as

h 
\ 

\ —
 4
 —

—
—

—
—

—
 --

 —
—

—
—

 *«
 —

—
 1

So
lid

s —
—

—
—

 1» —
—

—
—

i >

Th
ic

ke
ne

r 
—

—
—

—
—

—
 ' —

—
—

—
—

 
Sl

ud
ge

 
Tr

uc
k

S
o/

id
s 

y 
C

ak
e 

La
nd

fll
l



thickener and overflow from the thickener is sent to the 
centrifuges which have been utilized for sludge dewatering. 
Centrate from the centrifuge has been returned to the backwash 

clarifier.
The facility has produced dewatered sludge ranging from a 

9% to 13% solids concentration. Average solids concentration 
has been 11%. Feed solids concentrations have ranged from 1% 
to 3% and have averaged 2%. Figure 4-29 shows actual sludge 
feed and cake solids concentration from the centrifuge 
operation. Solids production has ranged from 1,200 to 8,000 
Ibs per day.

Polymer has been added as a dewatering aid in the feed to 
the centrifuge. Polymer dose has varied from 10 to 40 Ibs per 
ton of solids.

The time of operation of the solids handling facility and 
centrifuge has been primarily based on sludge production in 
the settling basins and backwash operation. Sludge has been 
continuously withdrawn from the settling basins and stored in 
the sludge thickener with the solids removed from the backwash 
clarifier. Operators periodically check sludge levels in the 
thickener and operate the centrifuges once a sludge depth of 
approximately 5 feet has accumulated in the thickener. Sludge 
is fed to the two centrifuges at a rate of approximately 20 to 
30 gpm. The solids loading rate to the centrifuge has been 
approximately 120 pounds/hr per centrifuge.

Two centrifuges have been used to dewater the sludge. At 
start-up of the dewatering operation both centrifuges are 
used. When the sludge level begins to drop to about 3 feet in 
depth, one centrifuge is turned off and one centrifuge 
operated until most of the dewaterable solids are removed from 
the basin. Operationally, this point is seen by the "sloppy" 
cake from the centrifuge and checking of the sludge level in 
the thickener. During low water production periods (and low 
solids production) the facility has been operated approxi 
mately 2 to 3 days a week. Under maximum solids loading

222



ill 
PERCENT



conditions the facility is operated almost continuously with 
the operation of one or two centrifuges as necessary.

The operators of the solids dewatering and centrifuge 
facility watch both the centrate color and turbidity, and cake 
solids concentration to make adjustments to the dewatering 
operation. Adjustments made by the operators include polymer 
dose, sludge pump feed rate and centrifuge rpm. The adjust 
ments made to the dewatering facility has been primarily the 
responsibility of the operators and has been based on opera 
tional experience with the sludge over the years. Typically, 
adjustments in polymer feed and centrifuge speed have resolved 
any problems with sludge cake that is too wet to be hauled to 
the local landfill.

The disposal of the dewatered sludge has been to a 
municipal landfill owned and operated by the City. A separate 
portion of the landfill has been set aside for the alum 
sludge. The water utility owns and operates its own container 
trucks for hauling to the landfill.

Operational problems associated with the sludge facility 
have been minimal. The clogging of sludge feed lines or 
polymer feed lines with trash has been a problem periodically. 
The most significant problem the plant has experienced has 
been related to the water that is generated from the backwash 
clarifier and thickener and recycled to the plant rapid mix. 
During much of the year the raw water contains high levels of 
iron, manganese, and natural organic material. When sludge 
containing these materials is left for extended periods (2 to 
3 days), the sludge becomes anaerobic and has resulted in very 
high levels of color, iron and manganese in the water being 
recycled. These high levels of color in the recycled water 
have been a continuous problem despite increasing oxidant 
dosage and feed points in the plant. The problem has been 
resolved by eliminating recycle into the plant and discharging 
the water after settling in lagoons located on the plant site 
(originally installed as emergency sludge storage lagoons.)

224



The lagoons discharge to the river upstream of the intake this 
but has not been a problem to date.

Grand Rapids, Mi. The City of Grand Rapids, Michigan 
owns and operates two water treatment plants, one of which 
(Monroe Filtration Plant) utilizes a centrifuge for sludge 
dewatering. The Monroe Plant operated as a softening and 
turbidity removal plant and treats surface water from the 
Grand River. On average, an alum dose of 15 mg/1 and lime 
dose of 150 mg/1 has been used. Typical raw and finished 
water quality is shown in Table 4-6.

The plant has operated primarily as a peaking plant 
during summer months to supplement a 60 mgd conventional 
coagulation plant located near Lake Michigan. The Monroe 
Plant has produced an average of 20 mgd of treated water and 
40 mgd during peak periods.

A centrifuge was installed at the Monroe plant in the 
early 1960's after the direct discharge of sludge to surface 
water was no longer allowed and discharge to the wastewater 
plant proved unsuccessful. The centrifuge was selected by the 
City after testing conducted by manufacturers showed that the 
lime sludge could be successfully dewatered. The sludge 
facility has operated successfully for over 20 years and 
consists of a single centrifuge which has been fed sludge 
directly from the settling basins (See Figure 4-30). Solids 
have been removed from the basins by the use of a two stage 
mechanical cleaning mechanism and feed pumps which has allowed 
some flexibility in controlling the feed solids concentration. 
The feed solids concentration to the centrifuge have been 
maintained in the 8 to 10% range which has been optimal based 
on operational experience. Higher solids concentrations have 
resulted in pumping problems with the sludge feed pumps and 4- 
inch piping feeding the centrifuge. Sludge has been pumped 
directly into the centrifuge at rates of 30 to 100 gpm with a 
10% solids concentration (about 1,600 Ib/hr at 30 gpm). On 
average about 2,300 Ib/MG of solids has been produced with the

225



TABLE 4-6

MONROE PLANT - TYPICAL WATER QUALITY

GRAND RAPIDS, MICHIGAN

1985 - 1986

TOTAL HARDNESS (as CaC03 ) 

TOTAL ALKALINITY (as CaC03 )

PHENOLPHTHALEIN ALKALINITY 
(as CaCO3 )

NON-CARBONATE HARDNESS (as CaC03 )

CHLORIDES

CALCIUM (as Ca)

MAGNESIUM (as Mg)

FLUORIDE (as F)

TOTAL IRON (as Fe)

COLOR

PH

TOTAL RESIDUE

SODIUM

BICARBONATE ALKALINITY (as HCO3 )

CONDUCTIVITY

TURBIDITY

CARBON DIOXIDE

RAW

239 mg/L 

186 mg/L

1.6 mg/L 

53 mg/L 

26 mg/L 

61 mg/L 

21.0 mg/L 

0.14 mg/L 

0.49 mg/L 

22 units

8.2 units 

394 mg/L

12.1 mg/L 

208 mg/L 

557 umHos/cm 

14 NTU 

3.0 mg/L

TAP

128 mg/L 

59 mg/L

32 mg/L 

71 mg/L 

32 mg/L 

35 mg/L

9.9 mg/L

0.21 mg/L

0.02 mg/L

1 units 

10.1 units 

236 mg/L 

12.6 mg/L

0 mg/L 

363 umHos/cm

0.20 NTU

0 mg/L

226



FI
G

U
R

E 
4

-3
0

G
R

AN
D

 
R

A
P

ID
S

 
S

O
LI

D
S

 
H

A
N

D
LI

N
G

 
F

A
C

IL
IT

Y
P

R
O

C
E

S
S

 
S

C
H

E
M

A
TI

C

S
et

tl
in

g
 

B
as

in
s

S
ol

id
s

P
ol

ym
er I

S
lu

dg
e

C
en

tr
ifu

ge

C
en

tr
at

-e
 t

o 
W

as
te

 
S

tr
e

a
m

 (
S

ew
er

)

] P
av

ed
 

D
ry

in
g 

A
re

a \ Tr
uc

k

O
 

O
La

nd
 A

pp
lic

at
io

n



plant operating for 8 to 12 hours at a 20 mgd rate during 
summer months.

Polymer has been added as a flocculant in the centrifuge 
at a dose of 2 to 4 Ibs per ton of solids. Operational 
experience has shown that a sludge of 50 to 60% solids 
concentration could be produced without the use of a filter 
aid, however, the centrate contained from a 3 to 5% solids 
concentration. With the use of a polymer a 25% to 30% cake is 
typical with a 0.2 to 0.3% solids concentration in the 
centrate. The centrifuge has typically achieved over 95% 
solids capture with the use of polymer.

The solids produced from the centrifuge have been pumped 
to a drying area which consists of an asphalt slab located 
next to the plant. The sludge has been distributed to a depth 
of 18 to 24 inches over the area with a devise similar to a 
rotary spray irrigation system. This has allowed for sprea 
ding of the sludge over the drying area as it is pumped. The 
solids have been allowed to dry outside before being hauled by 
a local contractor. (The cost in 1986 for contractor hauling 
and disposal of the sludge has been $5.00 a ton). Since the 
operation takes place during summer months the sludge dries 
into "dry chunks" within a few weeks and can be easily loaded 
and hauled in a dump truck. The sludge has been used by local 
farmers as a liming material.

Operationally the centrifuge has been monitored by 
watching sludge solids in and out of the centrifuge and 
centrate water quality. Plant personnel have developed a 
laboratory vacuum filtration test using a buchner funnel to 
provide quick information on solids concentrations. A 